
BRIAN CUMBO
AI TORN1 V AT LAW

86 W. Main St., Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KYAND WV

July 26, 2021

Public Service Commission
P.O. Box 615
Frankfort, KY 40602

RE: Martin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the information packet for
the July 27, 2021 Board meeting.

Thank you for your attention to this matter.

Very truly yours,

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:

ELECTRONIC MARTIN COUNTY WATER )
[...]
$
$
$
$
$
$

$ 239,191.48TOTAL

The following invoices have already been paid via auto debit or to avoid service interruption(s) and/or late
fees.

$Zoom subscription (June) 15.892 Zoom

5-1



Martin County Water District, Inez KY
List of Bills for Consideration

27-Jul-21

AmountDescriptionVendor
15.89$TOTAL

Operations Account - Debt Service Funding
1 KIA
2 KACo
3 KRW/Regions Bank

TOTAL

Transfer Amounts

Monthly funding for KIA Bond/Loan
Monthly funding for lease payment
Monthly funding for loan

$ 5,800.00

1 ,200.00

10,800.00

$

S
$ 17,800.00

$ 257,007.37TOTAL OPERATIONS

PAST DUE ACCOUNTS
2 Cl Thornburg VFD # 2
3 Xylem
4 Soles Electric
5 Service Pump & Supply
6 All Pumps Sales & Services
7 Cumbo Law Office
8 Evans Hardware #2

10 United Rentals
TOTAL

( Based on cash availably) 3/31/2021

12,071.32

78.739.10
13,300.00
21,282.99

8,411.90

32.784.10
18,820.64
56,722.94

242,132.99

$VFD
Pump rental
Pump service
Pump service
Pump service
Legal service
Parts & supplies
Pump Rental

$
$
$
$
$
$
$
$

DSS Account
1 Evans Hardware
2 Cl Thornburg
3 Linda Sumpter CPA
4 Zip Zone

TOTAL

( Based on cash availabillvl
$ 30,362.72

36,345.26
151,942.35
256,726.95

Parts & supplies
Parts & supplies
Accounting fees
Fuel

$
$
$
$ 475,377.28

$ 717,510.27Total Past Due Accounts

5-2



Martin County Water District, Inez KY
List of Bills for Consideration

27-Jul-21

AmountVendor Description

Security Deposit Account

Customer
1 Clayton Bradley Davis
2 Billy Smith
3 Kathy Fletcher
4 Sara Hall
5 Ronald Wrightsel
6 John Curtis Kirk
7 Teresa Donovan

$ 99.02
$ 19.21
$ 45.82

64.47
44.29
36.58
22.10
90.00

421.49

$
$
$
$
$8 Corenna Scott
$TOTAL

5-3



1|M W* WATER RESOURCESAlliance
Professional Wafer and Wastewater Operations
Martin County Water District

OUR
MISSION

July 2021

We partner
Administrativewith

communities
to deliver the
finest water

and
wastewater

Staff is continuing to work on office SOP processes. Making sure
to always follow and update these, will allow for a more efficient
and organized office and staff.

Water Treatment
services

available at a
competitive

price. We are
committed to
keeping water

safe and
clean while

serving
people and

taking care of
communities
with improved

technical
operations,

careful
management,
and financial

oversight, and
ensured

regulatory
compliance.

The reservoir has been consistently on the rise for the last
couple of weeks. We are still using a loaner pump to supply
our clearwell. Both of our intake pumps are currently at the
distributor. They have been repaired and are waiting to be
delivered and reinstalled. We are planning on scheduling a
day during the week of July 26th-30,h.

The Water Treatment plant staff has hired a new operator,
Tyler Hall. Tyler is from Martin County and has a bachelor’s in
business from Morehead State University. He will be starting
August 2nd.

Distribution:

We experience some turnover in our distribution department. We
had three utility workers leave and have hired two replacements.
Chance Muncy started on July 19th and is from Martin County.
Dustin Williams is also from Martin County and will be starting
August 2nd.

Being shorthanded between employees has caused some
struggles in keeping up with work orders and meter reading.
Adding to struggles we had a few major main breaks. To keep
above water Alliance deployed a crew from Cape Girardeau,
Missouri, to assist us with our endeavors.

Alliance Water
Resources, Inc. Many new leaks presented obstacles this previous month. On

July 16th, we had a 14” main break on Route 908 near HWY 40.
This caused many outages and resulted in a countywide boil
water advisory. We also had large breaks at Riverside
Apartments in Warfield and westbound Route 3. We also had
multiple smaller lines hit by the County Road and Bridge
Department.

206 S. Keene
St. Columbia,

MO 65201

(573)874-8080

7A-1



Alliance
Professional Water and Wastewater Operations
Martin County Water District

We also experienced issues with a few pump stations. The pump at Davella booster
station burned up. Due to this, we are not currently pumping to the prison. A leak
developed in the Otto Brown Booster station. This caused the station overflow which
resulted in pumps being down for a period of time. We had to pump out the station and
then use fans and heaters to dry out the panels before putting back online. Once power
was restored, the large pump would not start . Fortunately, we were able to still use the
smaller pump to restore service. The contact breakers for the pump by our clearwells
became misaligned. Once resituated, service was restored.

The worst of the outages was Meat House. After hours on July 13th, a power blip
occurred causing the pump to shut off. Once a pump shuts off the level of water starts
dropping. The pump had a bad mechanical seal and packing which reduced its pumping
capacity. Simply said, once the water level in the pipes dropped, the pump was unable to
push the water back over the hill to Pike County. We were not able to get the parts
needed in until late Wednesday evening. Crews were in Meat House working on the
issue each day of the outage, searching for alternative solutions to restore service.

Low chlorine residuals were found in the areas of Davella and Industrial Park. Due to us
not pumping to the prison, we determined this water is from Prestonsburg. Regardless,
since it is our system, it is our issue. We flushed the area until chorine residuals rose.

A bore was completed under new Route 3 for a new customer tap.

Water loss was down over 4% from the previous month. Finishing at 63.5% for the
month of June.

Summary:

The raw water intake, main breaks and booster station failures presented many
challenges during the month of June. We were able to raise the water level of the
reservoir, restore services and continue serving the needs of the community.

Customer Service:

Staff has been continuing to help customers with the new “Cares” program now
implemented by the Community Action Program. Many customers have called to thank
the Billing Office for their continued help.

7A-2



]& flflf WATl ' R KFSOLKlI SAlliance
Professional Water and Wastewater Operations
Martin County Water District

Project Updates

PROJECTSAMOUNTSOURCE
A, B, C, D$3,450,000AML Pilot Nexus Grant-2017
B, C$1,869,718COE 531 (25% Match)

$1,200.000 FARC Grant
$2,000,000AML Pilot Nexus Grant-2018
$8,519,718Total Grant

Safety

Safety meetings in June covered work zone and flagger safety.

Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state, federal safe drinking water act
requirements, including chlorine, fluoride, iron, pH, manganese, solids, turbidity and
bacteriological analysis.

Training

Several distribution employees are scheduled for examination.

Water Plant Operation
Water Pumped - June

50,619,000Total Water Production (gallons)

17,317,000Total Water Metered/Billed (gallons)

1,126,000Other Water Used (gallons)

32,176,000Total Water Loss (gallons)

14,292,000Portion of TWL due to Main Breaks (gallons)

1.687 MGDAverage Daily Flow (Million Gallons per Day)

1.782 MGDMaximum Daily Flow

573 LBSFluoride Used (lbs.)

1,778 LBSChlorine Used (lbs.)

3,630 TESTSLab Tests

7A-3



J A fll•WATER RESOURCES

/ I l iance
Professional Waler and Wastewater Operations

Martin County Water District
Water Quality Analysis

RepeatSpecialRoutineTest
3 (Pass)Bacteriological 10 (Pass)

Minimum LimitReported
0.6 mg/10.81 mg/1 Average30Fluoride

Plant Sample
0.2 mg/1Low Readings

Total - 0.55 mg/L

Free - 0.51 mg/L

33Chlorine
Distribution Sample

Customer Service Request and Work Orders

3400Meter Reads
32Meter Sets

27Turn offs-Close account

1Taps
14Meter Changes

19Disconnects for Non-payment
0Boil Notices
92Line Locates

Water Leaks/Breaks 23

Other/Investigates 133

7A-4



Alliance
Professional Water and WasiewaLer Operations

Martin County Water District

Water Main Breaks & Service Lines
Estimated Water Loss (gallons)PipeLocationDate

Size/Type

Service6/1/2 37.0004721 ROCKCASTLERD
3/455 Service6/1 /21 40.0003610 BLACKLOG RD
3/4” Main6/4/21 524.00086 DRY FORK

Service6/4/21 294,000121 BEATRICE LOOP
2” Main6/7/21 5,000,00057 CARDINAL LANE

Service 2.300,0006/7/21 5340 BLACKLOG RD
%” Service6/8/21 588,000111 RIVERSIDE APTS 37

Service65 OTTO DR6/22/21 509,000
73 SHIRLEY MOORE LN 3/4” Main6/22/21 1.000,000

%” Service1257 SALTWELL RD6/21/21 2,000,000
Service5412 ROCKCASTLE RD 2 ,000,0006/28/21

7A-5



1P\ H||l # WATER RESOURCES ’Alliance
Professional Water ami Wastewater Operations

Martin County Water District

Repair Expenses Ending May 2021

% Budget
/ Line Item

Actual YTD Annual Budget
Expended

$7,000$0 0%Bldg. & Grounds Maintenance
$37,750 $25,000 151%Vehicle Maintenance
$2,979 $15,000 20%Water Plant Maintenance

$0$0 0%Well Maintenance
$60,000$61,761 103%Distribution System Maintenance
$10,000$1,479 15%Water Meter Maintenance

$0 $8,000 0%Street Maintenance
84%$125,000$103,969Totals

Chemical Expenses Ending May 2021

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

$11,000$5,151 47%Sodium Hydroxide
$30,000$0 0%Lime/Caustic Soda
$15,000$1 ,401 10%Polymer
$0$12,813 0%Alum
$20,000$8,816 44%Chlorine
$19,000$0 0%Permanganate
$7,000$0 0%Fluoride

$1 ,880 $8,000 24%Chemicals Other - Water
28%$110,000$30,061Totals

7A-6



Alliance
Professional Water and Wastewater Operations

Martin County Water District
Notes:

1) Building & Grounds Maintenance
a. $0.00

2) Vehicle Maintenance

a. $349.36 - Capital Tire and Auto
b. $993.38 - Citgo Water
c. $77.33 - Fast Change Lube and Oil
d. $137.79 - Fast Change Lube and Oil
e. $258.51 - Fast Change Lube and Oil
f. $1,648.62 - Middlefork Service Center
g. $4,434.64 - Trinity Equipment Parts
h. $1,955.00 - Trinity Repair Services

3) Water Plant Maintenance
a. $0.00

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance

a. Howell’s Recycling - $175.00
b. Consolidated Pipe - $622.75
c. Consolidated Pipe - $46.45
d. Consolidated Pipe - $18.82
e. R&J Supply - $22.23
f. R&J Supply - $1.06
g. R&J Supply - $89.93
h. Roy Kirk - $105.00
i. Roy Kirk - $135.00
j. Roy Kirk - $165.00
k. Roy Kirk - $415.00
l. Roy Kirk - $600.00
m. Roy Kirk - $600.00
n. Citgo Water - $364.41
o. Citgo Water - $89.19
p. Consolidated Pipe - $2,391.36
q. Consolidated Pipe - $2,341.87
r. Consolidated Pipe - $1,979.62
s. Consolidated Pipe - $1,786.34
t. Roy Kirk - $920.00
u. Roy Kirk - $195.00
v. Roy Kirk - $165.00
w. Roy Kirk - $160.00
x. Roy Kirk - $600.00 7A-7



1A M M•WATER RESOURCESAlliance
Professional Water and Wastewater Operations

Martin County Water District

6) Meter Maintenance
a. $0.00

7) Street Maintenance
a. $0.00

8) Sodium Hydroxide
a. $1,073.11 -Citco Water
b. $754.84 -Citco Water
c. $661.93-Citco Water
d. $877.98-Citco Water
e. $655.88-Citco Water

9) Lime/Caustic Soda
a. $0.00

10) Polymer
a. $1,178.89-Citco Water

11) Alum
a. $2,376.10-Citco Water
b. $1,110.33-Citco Water
c. $3,561.07-Citco Water
d. $1,233.47-Citco Water
e. $1,155.08-Citco Water

12) Chlorine
a. $758.40-Citco Water
b. $1,061.51-Citco Water
c. $1,490.35-Citco Water
d. $1,452.57-Citco Water

13) Permanganate
a. $0.00

14) Fluoride
a. $0.00

15) Chemicals Other -Water
a. $1,164.84-Citco Water
b. $479.88 -Citco Water
c. $234.83-Citco Water

7A-8



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

Water Utility: Martin County Water District

Year:For the Month of : June

WATER PRODUCED AND PURCHASED1
50,619Water Produced

Water Purchased
2
3

50,619TOTAL PRODUCED AND PURCHASED4
5

WATER SALES6
12,639Residential

Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7
2,7728

9
10
11

1,90612
13

17,317TOTAL WATER SALES14
15

OTHER WATER USED16
1,126Utility and/or Water Treatment Plant

Wastewater Plant
System Flushing
Fire Department
Other Usage (explain)

17
18
19
20
21

1,126TOTAL OTHER WATER USED22
23

WATER LOSS24
Tank Overflows
Line Breaks
Line Leaks
Excavation Damages
Theft
Other Loss

25
14,29226
17,88427

28
29
30

32,176TOTAL WATER LOSS31
32

Note: Line 14 + Line 22 + Line 31 MUST Equal Line 433
34

WATER LOSS PERCENTAGE35
63.57%(Line 31 divided by Line 4)36

7B



MEETING AGENDA
PROGRESS MTG #25

MARTIN COUNTY WATER DISTRICT
MARTIN COUNTY, KENTUCKY

July 21, 2021engineering

Via ZOOM
3:00 PM
Announcement of Those Present

LOCATION:
TIME:
Present:

SUMMARY OF PROJECT FUNDING:
Source

AML Pilot NEXUS Grant (2017)
COE 531 Partnership (25% Match)
ARC Grant
AML Pilot NEXUS Grant (2018)
TOTAL GRANT

Associated Project(s)
A,B,C,D

Amount
$3,450,000
$1,869,718
$1,200,000
$2,000,000
$8,519,718

B,C
E
G

CONTRACT 113-19-01
RAW WATER INTAKE IMPROVEMENTS (PUMP PURCHASE ONLY)
1. AML provided clearance to advertise for bids on June 13, 2019.
2. Bids were opened at BSADD at11:00 AM Wednesday July 3, 2019. Xylem

Dewatering Solutions was the only bid received in the amount of $470,286.07,
compared to Bell's opinion of cost of $500,000.00.

3. Bell made recommendation to award to BSADD and they along with MCWD
agreed to accept the bid.

4. On July 29' 2019 Bell received the AML Contractor/Subcontractor
Information, Campaign Finance Law Compliance and Affidavit for Bidders
Forms from Xylem. These were forwarded to AML.

5. On August 9, 2019 AML advised Xylem had cleared the AVS check and the
contract could be signed. Contract documents were forwarded to Xylem.

6. Contract documents were executed by both Xylem and the BSADD. A Notice
to Proceed was issued to Xylem after the contracts were executed.

7. The 2 MG pump, 4 MG pump, 2 MG variable speed drive, 4 MG variable
speed drive (VFD) and the river screen are complete.

A.

Page1of 9



CONTRACT 113-19-02
RWI&WTP IMPROVEMENTS
1. The WTP and RWI sites were surveyed.
2. Basins were documented for condition assessment.
3. The Preliminary Engineering Report for the project was completed and

distributed.
4. The Phase I Environmental Site Assessment required by the Corps of

Engineers was completed and submitted.
5. Vendor proposals for replacement equipment were requested and reviewed.
6. Plans and specifications were developed.
7. Project mapping for NEPA purposes was submitted to AML on February 6,

2020.

8. Project description and Opinion of Probable Construction Costs were
submitted to AML on February 17, 2020.

9. Project was submitted for DOW review on March13, 2020. DOW
Construction Permit issued on June 3, 2020.

10. Project was submitted for a COE 4345 Permit Application review on March
20, 2020. Permit was issued on June 8, 2020.

11. The AML Authorization to Proceed was granted on July 31, 2020.
12. The Project was submitted to DOW for a Permit to Construct Along or Across

a Stream on April14, 2020. The DOW requested a public notice be run in the
Mountain Citizen newspaper. The notice ran on June 24th, July1st and July
8th. The period for public comments or objections related to the project ran
through July 29th. The permit was issued on August 13, 2020.

13. Project was submitted to Corps of Engineers for Plan and Specification
Review March 20, 2020. Corps provided review comments on April 28, 2020.
Final plans and specifications including all electrical and structural
components of the project were forwarded to the Corps of Engineers for final
review during the week of July 13th. The Corps of Engineers completed its
review of the final plans / specifications including the opinion of probable
cost and certified the package.

14. The Corps of Engineers advertised the Draft Environmental Assessment
(DEA) and Finding of No Significant Impact (FONSI) for the project on
August 4, 2020 for the 30-day public comment period. KY SHPO requested
further consultation. The FONSI was issued October 29, 2020.

15. Project was sent out for bidding on November 11, 2020.
16. A pre-bid meeting for interested contractors was held @ 1:00 p.m. on

December1, 2020.
17. Bids for the project were originally received on December 15, 2020 at1:00